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Applicant Bagco Asia Ltd
Address Suite 1902, Tamson Plaza, 161 Wai Yip Street, Kwun Tong, Kowloon
Sample Name Jute fabric w/ LDPE Lamination-Black
Type/ Model /

Sample Received Date 2016-08-05

Test Period 2016-08-05~ 2016-08-11

To determine Organic Tin Content in the submitted sample(s) according to

Test Requirement . .
article 20, Annex XVII of REACH Regulation (EC) No 1907/ 2006.

Test Item(s) Test Result(s)

Organic Tin Content Pass

Complied by %W S Inspected by m ZA”ﬁ Authorized by /]/le T/(
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Test Component(s):

No. Sample Serial No. Test Component(s)
001 TR20165224001 Jute fabric w/ LDPE Lamination-Black
Photo(s):

TR20165224
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Organic Tin Content
Test Method: EPA 3550C: 2007, EPA 8270D: 2007

Test Item(s) MDL Limit Unit Test Iggiult(s)
Dibutyltin chloride (DBT) 100 1000 mg/kg N.D.
Tributyltin chloride (TBT) 100 1000 mg/kg N.D.
Dioctyldichlorotin (DOT) 100 1000 mg/kg N.D.

Triphenyltin Chloride (TPT) 100 1000 mg/kg N.D.

Remarks:
1. N.D. = Not detected (<MDL).
2. MDL= Method Detection Limits;

***The end of report***
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